
Brooke T. Paup, Chairwoman  

Bobby Janecka, Commissioner 

Catarina R. Gonzales, Commissioner 

Kelly Keel, Executive Director 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 
Protecting Texas by Reducing and Preventing Pollution 

P.O. Box 13087   •   Austin, Texas 78711-3087   •   512-239-1000   •   tceq.texas.gov 

How is our customer service? tceq.texas.gov/customersurvey 
printed on recycled paper 

July 17, 2025 

VIA ELECTRONIC FILING 

Ms. Laurie Gharis 
Office of the Chief Clerk 
Texas Commission on Environmental Quality 
Post Office Box 13087, MC-105 
Austin, Texas 78711-3087 

Re: Executive Director’s Backup Documents Filed for Consideration of Hearing 
Requests at Agenda for Application by Blizexas, LLC for TCEQ Permit No. 
WQ0016111001; TCEQ Docket No. 2025-0543-MWD 

Dear Ms. Gharis: 

Enclosed please find a copy of the following documents for inclusion in the background 
material for this permit application If you have any questions or comments, please call 
me at 512-239-1439 or email me at Harrison.malley@tceq.texas.gov. 

• Fact Sheet and ED’s Preliminary Decision
• Draft Permit
• Compliance History Report

Thank you for your attention to this matter. 

Sincerely, 

Harrison Cole Malley, Staff Attorney 
Environmental Law Division 

Caleb Shook, Staff Attorney 
Environmental Law Division 

mailto:Harrison.malley@tceq.texas.gov


 

 

 

 

 

 
 

  
 

 
  

 
 

 

 

 
 

 

 

 
 

 

 

 
 

 
 

 
 

 

 
 

 
 

TECHNICAL SUMMARY AND 
EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 

DESCRIPTION OF APPLICATION 

Applicant: Blizexas, LLC 
TCEQ Permit No. WQ0016111001 

Regulated Activity: Domestic Wastewater Permit 

Type of Application: New Permit 

Request: New Permit 

Authority: Texas Water Code (TWC) § 26.027; 30 Texas Administrative 
Code (TAC) Chapters 222, 305, 309, 312, 319, and 30; and 
Commission policies. 

EXECUTIVE DIRECTOR RECOMMENDATION 

The Executive Director has made a preliminary decision that this permit, if issued, meets all 
statutory and regulatory requirements. The draft permit includes an expiration date of five 
years from the date of issuance, according to 30 TAC § 305.127(1)(C)(ii)(III), Conditions to 
be Determined for Individual Permits. 

REASON FOR PROJECT PROPOSED 

Blizexas, LLC has applied to the Texas Commission on Environmental Quality (TCEQ) for a new 
permit, Permit No. WQ0016111001 to authorize the disposal of treated domestic wastewater at a 
daily average flow not to exceed 0.012 million gallons per day (MGD) via subsurface drip 
irrigation system with a minimum area of 2.75 acres of public access land. The proposed 
wastewater treatment facility will serve the Rockingwall Ranch Event Venue. 

PROJECT DESCRIPTION AND LOCATION 

The Rockingwall Ranch Wastewater Treatment Facility will be an activated sludge process plant 
using the conventional mode. Treatment units will include an onsite lift station, two flow 
equalization basins, a bar screen, an aeration basin, a final clarifier, a tertiary media filter, and a 
chlorine contact chamber. The facility has not been constructed. 

Sludge generated from the treatment facility will be hauled by a registered transporter and 
disposed of at a TCEQ permitted landfill, Austin Wastewater Processing Facility, Permit No. 
2384, in Travis County. The draft permit authorizes the disposal of sludge at a TCEQ-authorized 
land application site, co-disposal landfill, wastewater treatment facility, or facility that further 
processes sludge. 

The wastewater treatment facility and disposal site will be located approximately 0.25 mile east 
of the intersection of Crumley Ranch Road and Fitzhugh Road, in Hays County, Texas 78737. 

The wastewater treatment facility and disposal site will be located in the drainage basin of 
Barton Creek in Segment No. 1430 of the Colorado River Basin. 



 

 

 

 
 

 
 

 
 

 
 

 
  

 
 

 
 
 

 

    
 

 

 
 

 

 
 

 

 

 
 

 

 
  

 
 
 

Blizexas, LLC 
Permit No. WQ0016111001 
Statement of Basis/Technical Summary and Executive Director’s Preliminary Decision 

SUMMARY OF EFFLUENT DATA 

There is no effluent data since the facility has not been constructed. 

DRAFT PERMIT CONDITIONS 

The draft permit authorizes the disposal of treated domestic wastewater effluent at a daily 
average flow not to exceed 0.012 MGD via subsurface drip irrigation system with a minimum 
area of 2.75 acres of public access land. The facility will include a storage tank (GST1), with a 
total capacity of 36,000 gallon for storage of treated effluent prior to irrigation. The permittee is 
required to provide at least three days of temporary storage for times when the facility is out of 
service due to an emergency or for scheduled maintenance. Application rates shall not exceed 
0.1 gallons per square foot per day. The permittee will maintain the Bermudagrass (warm 
season) overseeded with Winter Ryegrass (cool season) on the disposal site. 

The effluent limitations in the draft permit, based on a daily average, are 10 mg/l biochemical 
oxygen demand (BOD5), and 15 mg/l total suspended solids (TSS), and 126 colony forming units 
(CFU) or most probable number (MPN) of Escherichia coli (E. coli) per 100 ml. The effluent 
shall contain a total chlorine residual of at least 1.0 mg/l after a detention time of at least 20 
minutes based on peak flow. 

The buffer zone requirements in the draft permit are: The permittee shall comply with the 
requirements of 30 TAC § 309.13 (a) through (d). In addition, by ownership of the required 
buffer zone area, the permittee shall comply with the requirements of 30 TAC § 309.13(e).  

The draft permit includes Sludge Provisions according to the requirements of 30 TAC Chapter 
312, Sludge Use, Disposal and Transportation. Sludge generated from the treatment facility will 
be hauled by a registered transporter and disposed of at a TCEQ permitted landfill, Austin 
Wastewater Processing Facility, Permit No. 2384, in Travis County. The draft permit also 
authorizes the disposal of sludge at a TCEQ-authorized land application site, co-disposal 
landfill, wastewater treatment facility, or facility that further processes sludge. 

SUMMARY OF CHANGES FROM APPLICATION 

None. 

BASIS FOR DRAFT PERMIT 

The following items were considered in developing the permit draft: 

1. Application submitted with letter dated February 17, 2022, and additional information 
submitted with letter dated March 10, 2022, June 15, 2022, March 8, 2023, April 14, 2023, 
and June 5, 2023. 

2. Interoffice Memorandum from the Water Quality Assessment Team, Water Quality 
Assessment & Standards Section, Water Quality Division. 

Page 2 



 

 

 

 

  
 

   

 
 

   
 

 
 

 

 
  

 
 

 
 

    
 

 

 
 

 
  

 
  

 
 
 
 
 

Blizexas, LLC 
Permit No. WQ0016111001 
Statement of Basis/Technical Summary and Executive Director’s Preliminary Decision 

PROCEDURES FOR FINAL DECISION 

When an application is declared administratively complete, the Chief Clerk sends a letter to the 
applicant advising the applicant to publish the Notice of Receipt of Application and Intent to 
Obtain Permit in the newspaper. In addition, the Chief Clerk instructs the applicant to place a 
copy of the application in a public place for review and copying in the county where the facility is 
or will be located.  This application will be in a public place throughout the comment period. The 
Chief Clerk also mails this notice to any interested persons and, if required, to landowners 
identified in the permit application.  This notice informs the public about the application, and 
provides that an interested person may file comments on the application or request a contested 
case hearing or a public meeting. 

Once a draft permit is completed, it is sent, along with the Executive Director’s preliminary 
decision, as contained in the technical summary or fact sheet, to the Chief Clerk.  At that time, 
Notice of Application and Preliminary Decision will be mailed to the same people and published 
in the same newspaper as the prior notice.  This notice sets a deadline for making public 
comments.  The applicant must place a copy of the Executive Director’s preliminary decision 
and draft permit in the public place with the application.  

Any interested person may request a public meeting on the application until the deadline for 
filing public comments.  A public meeting is intended for the taking of public comment, and is 
not a contested case proceeding.  

After the public comment deadline, the Executive Director prepares a response to all significant 
public comments on the application or the draft permit raised during the public comment 
period. The Chief Clerk then mails the Executive Director’s Response to Comments and Final 
Decision to people who have filed comments, requested a contested case hearing, or requested 
to be on the mailing list.  This notice provides that if a person is not satisfied with the Executive 
Director’s response and decision, they can request a contested case hearing or file a request to 
reconsider the Executive Director’s decision within 30 days after the notice is mailed. 

The Executive Director will issue the permit unless a written hearing request or request for 
reconsideration is filed within 30 days after the Executive Director’s Response to Comments and 
Final Decision is mailed.  If a hearing request or request for reconsideration is filed, the 
Executive Director will not issue the permit and will forward the application and request to the 
TCEQ Commissioners for their consideration at a scheduled Commission meeting. If a 
contested case hearing is held, it will be a legal proceeding similar to a civil trial in state district 
court. 

If the Executive Director calls a public meeting or the Commission grants a contested case 
hearing as described above, the Commission will give notice of the date, time, and place of the 
meeting or hearing.  If a hearing request or request for reconsideration is made, the Commission 
will consider all public comments in making its decision and shall either adopt the Executive 
Director’s response to public comments or prepare its own response. 

Page 3 



 

 

 

 

 
  

 
 

 
  

   
 

Blizexas, LLC 
Permit No. WQ0016111001 
Statement of Basis/Technical Summary and Executive Director’s Preliminary Decision 

For additional information about this application, contact J. Alfonso Martinez III at (512) 239-
4668. 

April 20, 2022 

JAM III (Revised: June 21, 2023 
and January 13, 2025) 

J. Alfonso Martinez III Date 
Municipal Permits Team 
Wastewater Permitting Section (MC 148) 

Page 4 



 

 

 

 
 

 

 
 

 
       

 

 

 
  

 
 

 
  

 

 
 

 

 
    

   

 
  

 

 
 

 
 

 
 

 
 

_________  __________ 

PERMIT NO. WQ0016111001 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 
P.O. Box 13087 

Austin, Texas 78711-3087

    PERMIT TO DISCHARGE WASTES 
   under provisions of Chapter 26
      of the Texas Water Code 

Blizexas, LLC 

whose mailing address is 

258 Union Avenue 
Los Gatos, California 95032 

Nature of Business Producing Waste: Domestic wastewater treatment operation, SIC Code 4952. 

General Description and Location of Waste Disposal System: 

Description: The Rockingwall Ranch Wastewater Treatment Facility is an activated sludge 
process plant using the conventional mode. Treatment units include an onsite lift station, two 
flow equalization basins, bar screens, an aeration basin, a final clarifier, a tertiary media filter, 
and a chlorine contact chamber. The permittee is authorized to dispose of treated domestic 
wastewater effluent at a daily average flow not to exceed 0.012 million gallons per day (MGD) 
via subsurface drip irrigation system with a minimum area of 2.75 acres of public access land. 
The facility includes a storage tank (GST1), with a total capacity of 36,000 gallon for storage 
of treated effluent prior to irrigation. Application rates shall not exceed 0.1 gallons per square 
foot per day. 

Location: The wastewater treatment facility and disposal site are located approximately 0.25 
mile east of the intersection of Crumley Ranch Road and Fitzhugh Road, in Hays County, 
Texas 78737. See Attachment A. 

Drainage Area: The wastewater treatment facility and disposal site are located in the drainage 
basin of Barton Creek in Segment No. 1430 of the Colorado River Basin. No discharge of 
pollutants into water in the state is authorized by this permit.  

This permit and the authorization contained herein shall expire at midnight, five years from 
the date of issuance. 

ISSUED DATE: 

For the Commission 



 
 

 

 
 

 
 

 
 

 
 

   
 

  
                  

                 
    

   

 
     

     
     

 
     

    
 

 

 

 
 

 
  

   
  

   
  

  
   

 
 

 

 
 

Blizexas, LLC Permit No. WQ0016111001 

EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

Conditions of the Permit:  No discharge of pollutants into water in the State is 
authorized. 

A. Effluent Limitations 

Character: Treated Domestic Sewage Effluent 

Volume: Daily Average Flow – 0.012 MGD from the treatment system 

Quality: The following effluent limitations shall be required:

  Effluent Concentrations 
(Not to Exceed)

 Daily 7-Day Daily Single 
Parameter Average Average Maximum Grab 

mg/l mg/l mg/ mg/l 

Biochemical Oxygen 10 15 25 35 
Demand (5-day) 

Total Suspended Solids 15 25 40 60 

E. coli, CFU or MPN/100 ml N/A N/A N/A 126 

The pH shall not be less than 6.0 standard units nor greater than 9.0 
standard units. 

The effluent shall be chlorinated in a chlorine contact chamber to a residual 
of 1.0 mg/l with a minimum detention time of 20 minutes. If the effluent is to 
be transferred to a holding pond or tank, re-chlorination prior to the effluent 
being delivered into the irrigation system will be required.  

B. Monitoring Requirements: 

Parameter Monitoring Frequency Sample Type 
Flow Continuous Totalizing Meter 
Biochemical Oxygen One/week Grab 
Demand (5-day) 
Total Suspended Solids One/week Grab 
pH One/week Grab 
Total Chlorine Residual Five/week Grab 
E. coli 1/quarter Grab 

The monitoring shall be done after the final treatment unit and prior to 
storage of the treated effluent. If the effluent is land applied directly from the 
treatment system, monitoring shall be done after the final treatment unit and 
prior to land application. These records shall be maintained on a monthly 
basis and be available at the plant site for inspection by authorized 
representatives of the Commission for at least three years. 

Page 2 



 
 

 

 
  

 
 

 
 

 

 

 
   

 

 
 

 
   

 

 

 
 

 
 

 
 

   
 
   

 
 
   

 
 

 
  

 
    

Blizexas, LLC Permit No. WQ0016111001 

STANDARD PERMIT CONDITIONS 

This permit is granted in accordance with the Texas Water Code and the rules and other Orders 
of the Commission and the laws of the State of Texas. 

DEFINITIONS 

All definitions in Section 26.001 of the Texas Water Code and 30 TAC Chapter 305 shall apply to 
this permit and are incorporated by reference.  Some specific definitions of words or phrases 
used in this permit are as follows: 

1. Flow Measurements 

a. Daily average flow - the arithmetic average of all determinations of the daily flow within a 
period of one calendar month. The daily average flow determination shall consist of 
determinations made on at least four separate days.  If instantaneous measurements are 
used to determine the daily flow, the determination shall be the arithmetic average of all 
instantaneous measurements taken during that month. Daily average flow determination 
for intermittent discharges shall consist of a minimum of three flow determinations on 
days of discharge. 

b. Annual average flow - the arithmetic average of all daily flow determinations taken within 
the preceding 12 consecutive calendar months.  The annual average flow determination 
shall consist of daily flow volume determinations made by a totalizing meter, charted on a 